Jcase

Model G80 and G84
Snowcasters




- G80 and G84 SNOWCASTERS

FOR MODEL 220, 222, 442 and 444
COMPACT TRACTORS

PRICE 75 CENTS Parts Catalog No. 1159
¢ ¢ < : :
' g i Cook Co. 2500 12-69
N
Z'
|
'y
-




GENERAL INFORMATION

indexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the major
groups or assemblies. A numerical index at
the rear of the Catalog gives the part num-
bers and the pages on which they are de-
scribed.

illustrations

All parts are illustrated in "Exploded
Views'" which show the individual parts in
their normal relationship toeachother. Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the "Reference Number' column and are fol-
lowed by the part number, description and
quantity required.

REF. PART NO.

Orders

Orders should plainly specify correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address.

Changes

When changes to the machine make it nec-
essary, revised pages for this book will be
issued. The revised pages will be issued with
the same page number as those they replace
and the "issue'" number and date will be
advanced.

t\revised Parts Book
into their respective
n as received. Failure

It is imperativ
pages be inse
Parts Books

to do so will to confusion and defeat the
purpos%@book.

Indented Des n

A 55159
28 A 56208
29 A 55956
30 A 55957
31 A 56210
32 A 56209 @ SEAT - B0CKet SprING . o s s s on s csscoammn o s nmes 1
33 G 45175 CLAMP ASSY -socket assSy. ... .. ..cco oo uueenn 1
16- 836 BOLT - 1/2" x2-1/4"N.F.hexX. . . . v e et v cceeoneon 1
34 132- 104 PIN - cotter, 3/16" X 3™, . . . . i ittt it e e enennnns 1
35 A 55889 STUD - ball,socket & cylinder .. .......¢coveeeeoen 2
36 13- 410 BOLT - 1/4" x5/8"N.C.,hex. . . . .. ..« 4
37 92- 4 LOCKWASHER - 1/4" SAE . ... ...ttt ernsosoons 4

Terms "Right Hand” and "Left Hand”

"Right Hand" and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.



ALPHABETICAL INDEX

Page
AllgerAssemblyoo.o.o-ooo.-oo..o-.-o.-..-5
ChuteAssemblynooocoo-oc-o.o-connodoo.oo5

Drive Assembly s ecccececseccccccccccccccns 9
Drive Shaft @
Gearbox.......................... 1
mftAssembly.................X P oo
<o
O






B oo e il it e . cREiete - o HhJdoi e o . g

e T - i e . e » X v .
CASE MODEL G80 AND G84 SNOWCASTERS s

AUGER AND CHUTE CONTROL

MODEL G 80 38"FOR 220 AND 222 TRACTORS
MODEL G 84 48"FOR 442 AND 444 TRACTORS

REF. PART NO. DESCRIPTION REQ'D
1 C. 15267 HOUS]'_NG..auger38".....-..---.......-.-...-...?.1
2 C 15529 HOUSING_auger48"-...-..-....-.................1
3 C 15205 TG R 38 et o et et laiate < a c s s s evseososossosss T
4 €+ 515201 AHIG R - A8 oottt ote s o e o o o s 0 000 8.0 s Seesladeis ses s o]
5 (@ 14421 BEAR]N’G..auger........ ..... cceccesccssscecsscses?
6 (& 15186 SHAFT_augermounting...-... ....... s ececscecscscsc?
g 7 113- 206 BOLT - 3/8" X3/4" NChexessosooscccccccscncncscnscescd
8 192- 21 LOCKWASHER - 3/8" ZP s cccccssccccsas cesssssssssll
9 129- 103 NUT - 3/8"NChex ZP e cccecoces ccecscose I AT A § |
10 C 15190 SKID - auger housing « « « « « ois wie s Elele v e e s sxels @ o cececscee?
11 111- 302 BOLT - 3/8" x 3/4" NC round head, short, square neck +« «++« 4
12 195- 525 WASHER = 3/8" ZP cecececcccceccccscscs cessccccsssesl
13 C 15248 CHUTE ¢ccceccocecccs cececcsesccsnnns I |
14 C 14597 DEFLECTOR: ¢ ¢ ¢ e o e s oo ccecccns ceccecas RS |
15 13- 48 BOLT -1/4"x1/2" NC heXeessceceecscccccssccscccccesced
16 131- 1102 NUT-1/4"NC10ckingo- ..... S 856 @ axb b e csosseseecee?
17 111- 340 BOLT - 3/8" x 3/4" NC round head, renecks-cccecccccecs?
18 D 33544 WASHER - dished 25/64" o+« Nyeeceeoeeconce ceese
19 C 14569 LEVER - locking, deflector « « - . NPseeeeos R
20 C 15334 BRACKET - chute holddown « « {3 ¢ o oo ces e ceeceeed
21  111- 202 BOLT - 5/16" x.3/4" NC rou /squareneck » s +e o ccoee 4
22 129- 102 NUT - 5/16" NC hex - Qv+ ceeccccecase ceecsccens 5
23 192- 20 LOCKWASHER - 5/16'" * seb s s eessancen cececccssscseh
24 164~ 540 SCREW - 5/16" x 3/4' ead socket e cccccecccecccccl]
25 C 15244 ROD - chute control=\\ )} ¢ ¢ « o « vis® s ®is o« a@ie b 86 ceessel
26 C 15277 SPACER: ¢+« T eesecen ccececscesscssscensal]
- 27 C 15240 BRACKET - con o B ie s w.eE § e e o0 b 5 o Sies B aies 1
28 111- 324 BOLT - 3/8" B'"NC round head, square neckes ++ =+« S |
29 132- 320 e X3/4" scececececcctcccncns T RT=1: .3
30 C 14583 ! e eTE e 8w e 5 siwslele o dlee o s ool
31 (€ 14584 A K QY coNtrol e e e e o e 0o 0o o esesescscsssse ceeesses]
32 C 15957 \ TN~ Ccrank e o e o oo eee 2% w5 aiie o »ehediNeralie cececece]
33 111- 362 o\\\ X 1" NC round head, square neck e+« e« o sjmee ]
3¢ C 15514 ETTE........ ................. s o %a oewls 59
35 C 14419 BAJRING - includes collar and setscrew « « « « « e |
321 1571 —\\DBCAL - "CASE'"  « =+ »+ S & Ewd bnme e Bkt
C IZZQG@ECAL-"CAUTION" ............... P W -
... ©
E
Printed in U,S.A. November 1969



&4 » J
e e
= > 3




AR AR T e A R R O R - -

CASE MODEL G8o SNOWCASTERS v

LIFT ASSEMBLY

REF, PART NO. DESCRIPTION REQ'D
1 C 14646 BRACKET - mounting R\H. c e e e e e cecscecccccccncens oo 1
2 C 14647 BRACKET - mounting LLH. c c e e e e cecececccccccccccccsel
3 113- 207 BOLT - 3/8"X1"NCheXeseeeooosscsccococsscccccccssi
4 192- 21 LOCKWASHER - 3/8" «....
5
6
7
8
9

C 14632 BRACKET - Spring anchOor -« ccceececesocccosccsccccss

195- 530 WASHER - 1/2" ID ZP e e e e v e v e nnnnnns

y 132- 34 DIN —Potter /321 X 1-3/4" « voncineisssinssssessensas
113- 602 BOLT - 5/8" X 1" NC heX e o s e s e e e sannnnnnnasnss

192- 25 LOCKWASHER = 5/8"s « + e e e oo sannnneeeennns

10 129- 107 NUT = 5/8" NCHOXK « « e e e vevenannnnnnnnnns

11 C 14482 SPRING - Lift « - « « - -

12 (@ 12692 PIN-cleViS5/8"00------..--.- ..... PR oo 6 o 88 ®

14 C 14635 PIN - mounting « « s e o e e e v« calms s e b nEs v
15 C 14363 SPACER - mounting bracket
16 113- 424 BOLT-l/Z"xl”NChex-o- ------------ R R
17 192- 23 LOCKWASHER - 1/2"« « ¢ .«

18 129- 105 NUT = 1/2"NCheX e ceococeeos NN =S e s e
19 C 14413 "J" BOLT - lift rO0d e « e o e o o o « N oo oo OO0

13 C 10898 PIN-Safety--oacuoao ooooo ® ® 8 ° ® 0 0 s 0 e 0 e e s e s

20 C 14414 ROD - Lift oo oovnunnnos .
21 C 14415 LEVER-pushrod.......@ b5 B e

22 113- 417 BOLT - 1/2" x 1-1/4" NG he e

DN RN WNDDNDDNDNDNDDN DN -

Printed in U.S.A. November 1969



i ) >~



E MOD!E‘?;]wﬂND G84 snowcAsrsRs
DRIVE ASSEMBLY

MODEL GS80 38" FOR 220 AND 222 TRACTORS
MODEL G84 48"FOR 442 AND 444 TRACTORS

REF. PART NO.
1 C 15261
2 C 14504
3 C 14505
4 C 14113
5 C 14116
6 111- 362
7 111- 340
8 192- 21
9 129- 103
10  113- 111
11 131- 176
12 C 15264
13 C 14353
14 C 15262
15  113- 102
16 192- 20
17 C 15774
18 C 14606
19 113- 14
20 131- 1102
21 C 15505
22 C 15506
23 113- 208
24 192- 21
25 129- 108
26 C 14579
27 126- 16
28 C 15773
29  113- 209
30 195- 104

12470
12473
125

1

©

(e llvellvollve o}

32

Printed in U.S.A.

DESCRIPTION REQ'D .
PLATE-bearirlgmountiIlg"“"""""""""""2
AN GEILEE ele ciaic i o s ateielioretsralolc e o o o a s s o o s dies oo
BEARING - pulley ccccecccocecccsccscscscccncsocsnccscsd
PULIEY P RO s c o v s s o 08 svossnsssossssssssssel
BELT - PTOdriveec e s e e ccoccocecocsccscssscsscsoscssssl
BOLT - 3/8" x 1" NC round head, square neck « e e escsceeceed
BOLT - 3/8" x 3/4" round head, Square neck s s esseceoececeee2
LOCKWASHER - 3/8" ZP e e ccocccccccsccscscsccssssssceslh
NUT - 3/8"NChex ZPecccecscecscccccccssscoscccscsesl
BOLT - 5/16" x2-1/2" NC hexX sssecscccsccscscsscsccscnsl
NUT -10ock 5/16" NChexX e ceeececccoccsscccsscsccsssl
BILOCK -belttension s c e e e o e o cescccececocsecscsssoscssscsl
LOCK -belttension e e e e cececcececccscccscscscscsssscsscl]
SCREW -adjust ccccececcccccsccccccccsoncscscsccccsal
BOLT - 5/16" x3/4" NC heXesseeeeeeccccscccccscssccs?
LOCKWASHER - 5/16" ZP s s cecceccscccscsscccsscsscsscese?
SHAFT-driVe.---co--no-.-o--.caooooo-o-o.-oo.cl
KEY - flat 3/16" X 1" e e e eccocee sssssssevsamessnic ]l
BOLT - 1/4" X 2" NC hex e oo e o od(PN\\e Voo cscecosscccsnsl
NUT-lock1/4"NChex--o--- oo« aimie e eiss eiwiss ]
GEARBOXASSEMBLY G84 a,w spagell)eccececccceasl
@ spage ll)eececcccocccecsl

'.‘ -;o--oocoooc.ooooooooz

BOLT - 3/8" x 1-1/4"
LOCKWASHER - 3/8"
NUT - 3/8" NC hex Z

.ooo.uoo..uo.-o.o-coocnz

cecsceccecscssscsssssscssssces
SPROCKET - driv S SetSCrewsSe e e cecccececccccesl
KEY - -Woodruff 3/4"e cececscocecscncssecssscsl
SPROCKET - j Vs Peins B sBes eEEeme T es e es el
"NCheX eeeeececoececsccsncscscsscsnscoesl
l..l.l.I........'D....I..O.l.....1
ive 64 pitches #40 roller chain, use: s e e e co o 1
chain 50 links #40

% 124173 chain 6 links #40
B12501 connecting link #40

B12503 roller link #40

@ 5011!1ks#40.-..-.oco-o---o-.oaoo.-ocloc1
CHAIN 611rlks#400olooo.oo-u.o.-.o..o--oonoo.o2

LINK-Connectlng#40-..--..'....................1
LINK-rOller#40-.............-...............1
LmK-OffSet#40u-ouocn-o.-.-oocu.--..o-c.-.oo1

November 1969






ol

g R W SRR
CASE MODEL G8

G80 AND 684 SNOWCASTERS 1"
GEAR BOX ASSEMBLY

| REF. PART NO, DESCRIPTION R
15505 GEAR BOX - complete for Model G84 ., ....ccccceceeew s
15506 GEAR BOX - complete for Model G80 , ... .cccceecocccccss
11850 UG ORI .50y cie chsssosseosanscnieisosses
11851 BOUSING = Inputbeariig ., . ..o cvceavcosscsescoosas
11852 HOUSING - output bearing ,....ccccc0ccccccccccccss
14605 SHATCEI=SINDULESE L (o0 5 o 5e o 606 6.6 platara,eie s o0 6.6 & siage s e
15503 SHART <« QUEPILIGEE .\ .. i cooossponacssncssmonss
15504 SHAFT - outplit'G80, ., . . c e e s sesvsecoscsossssanesae
11855 GEAR - pInIORS. 3, o'e 't e e b e oo onss
11856 GEAR « QUL | ns L s s b vsssnn siposans saws s ames e
12410 CUP 2 DeariE Tt s s b v s nonsbiansnnnsssssmnses
12411 BEARING = CONE, o o o0 56655 s 50658686600 6ssssen0es
12079 DBLSEAL , o 9% s s SfherB ey pnsapes sonssns onoess
25683 RING ~ roladolilt, . 5l ibaisonn spossmis auos s punss
13 221- 841 PLUG - housing 1/4" NPT . ... cccccecccsccscscasass
14 131- 34 NUT - pinion PEININg | ; o § e s e vsssssasssosowssamsnss
15 126- 16 KEY - Woodruff 3/16" x 3/4" . ..
16 C 14604 KEY - 3/16" x 3/4" square, . .
17 T 32754 GASKET | .. &% ci'scens
18 C 12077 SPACER - bearing ,....
19 15- 412 BOLT - 1/4"x3/4"NChf'. 8/ e ceevecennnncncannes

20 221- 51 BUSHING - reducer "N BB % o s s mn 5 v Lk s
21 A 50096 VENT-pressurere -0.oQu.onc-o-o..oo-..n...

8
o

v
O -TI0 U WM
HQWwwaaoaoaaoaoaaoaaaaan

P bt 0O DD DD = = DO DD R DO O D b b e b e b b b e

Printed in U.S.A. November 1969



NUMERICAL INDEX

PART PAGE REF.  PART PAGE REF.  PART " PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
A 50096 7 C 15514 5 34
B 12410 11 9 C 15529 5 2
B 12411 11 10 C 15773 9 28
B 12470 9 TR C., 158 9 17
B 12473 9 C 15957 Be - 32 #
B 12501 9 D 33544 5 18 ,
B 12502 9 32 T 25683 1 12
B 12503 9 T 32754 11 17 :
C 10898 713
C 11850 11 1 HARDWARE CODE NUMBERS
C 11851 11 2
C 11852 11 3 13- 48 5 15
C 11855 11 7 15- 412 11 19
C 11856 11 8 111- 202 5 21
C 12077 11 18 111- 302 5 11
C 12079 11 1 111- 324 5 28
C 12296 5 111- 340 5 17
C 12692 7 12 111- 340 9 7
C 14113 9 4 111- 362 5 33 3
C 14116 9 5 111- 362 9
C 14353 9 13 113- 14 9 & 1
C 14363 ¥ 15 113- 102 9%?)
C 14413 719 13- 111
C 14414 7 20 113- 206 @ 7
C 14415 7 a1 113- 207 % 3
C 14419 5 35 113- 208 & 23 s
C 14421 5 5 113- 209 9 29
C 14482 71 113- 417 7 22
C 14504 9 2 113- 4 7 16
C 14505 9 3 113 7 8
C 14569 5 19 1 9 27
C 14579 9 26 1 11 15
C 14583 5 30 2 5 22
C 14584 5 31 103 5 9
C 14597 5 14 @ Z 103 9 9
C 14604 11 16 @9 9- 103 9 25
C 14605 11 <Q 129- 105 7 18
C 14606 9 129- 107 710
C 14632 7 131- 34 11 14
C 14635 @ 131- 176 9 11
C 14646 7 1 131- 1102 5 16
C 14647 7 2 131- 1102 9 20
C 15186 -5 6 132- 34 7 7
C 15190 5 10 132- 320 5 29
C 15201 5 4 164- 540 5 24
C 15205 5 3 192- 20 5 23
C 15240 5 27 192- 20 9 16
C 15244 5 25 192- 21 5 8
C 15248 5 13 192- 21 7 4
C 15261 9 1 192- 21 9 8
C 15262 9 14 192- 21 9 24
C 15264 9 12 192- 23 71
C 15267 5 1 192- 25 7 9
C 15277 5 26 195- 104 9 30 —
C 15334 5 20 195- 525 5 12
C 15503 11 5 195- 530 7 6
C 15504 11 6 221- 51 11 20
C 15505 9 21 221- 841 11 13
C 15505 11 321- 1571 5
C 15506 9 22
C 15506 11




' L - = - ORI T e - 2 P, UL COR I TR T 1 R T N, | S SRy Tt s i i b A0 A S Ry



